
Model G0965 (Mfd. Since 04/23) -49-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Main

SECTION 10: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.
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Main Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0965001 MACHINE BODY 54 P0965054 COMPRESSION LATCH ASSEMBY
2 P0965002 CASTER 3" SWIVEL 55 P0965055 FLAT HD CAP SCR M5-.8 X 14
3 P0965003 CASTER 3" LOCKING 56 P0965056 PRESSURE GAUGE 0-10"/H20
4 P0965004 FLAT WASHER 5/16 57 P0965057 HOSE 5 X 8 X 1500MM
5 P0965005 HEX BOLT 5/16-18 X 3/4 58 P0965058 MAGNETIC SWITCH 230V NHD MS1-09D3H7N83P
6 P0965006 LOCK WASHER 5/16 58-1 P0965058-1 CONTACTOR NHD C-09D10H7 230V
7 P0965007 HOSE FITTING 3/4 PT STRAIGHT BARBED 58-2 P0965058-2 OL RELAY NHD NTH-8 3PE 6-8A
8 P0965008 HOSE CLAMP 3/4" 58-3 P0965058-3 MAGNETIC SWITCH COVER
9 P0965009 HOSE 3/4" X 16" 58-4 P0965058-4 AUX. CONTACTOR NHD 1P 1A 600V
10 P0965010 U-BOLT 3/8-16 X 1, 1-1/8 58X P0965058X MAGNETIC SWITCH 460V NHD MS1-09D3S7N43P
11 P0965011 CAP 3/4 PT 58X-1 P0965058X-1 CONTACTOR NHD C-09D10S7 460V
12 P0965012 PIPE 3/4 PT X 8-5/16 PERFORATED 58X-2 P0965058X-2 OL RELAY NHD NTH-4 3PE 2.9-4A
13 P0965013 T-FITTING 3/4 PT 58X-3 P0965058X-3 MAGNETIC SWITCH COVER
14 P0965014 FLANGE NUT 3/8-16 58X-4 P0965058X-4 AUX. CONTACTOR NHD 1P 1A 600V
15 P0965015 COVER PLATE 59 P0965059 POWER CORD 14G 4W 118"
16 P0965016 TAP SCREW #8 X 1/2 60 P0965060 MOTOR CORD 14G 4W 59"
17 P0965017 LATCH 61 P0965061 DUST DRAWER
18 P0965018 AIR TANK 62 P0965062 DRAWER HANDLE
19 P0965019 HEX NUT 5/16-18 63 P0965063 DUST TRAY
20 P0965020 SAFETY RELIEF VALVE 64 P0965064 WAVE INSERT
21 P0965021 HOSE FITTING 1/4 PT STRAIGHT BARBED 65 P0965065 HEX BOLT 5/16-18 X 1
22 P0965022 HOSE CLAMP 1/4" 66 P0965066 FLAT WASHER 8 X 30 X 2MM
23 P0965023 HOSE 1/4" X 18" 67 P0965067 IMPELLER 12-1/8"
24 P0965024 HIGH-FLOW PULSE VALVE 68 P0965068 MOTOR BRACKET
25 P0965025 PIPE 3/4 PT X 4-11/16" 69 P0965069 MOTOR 2HP 230V/460V 3PH
26 P0965026 CONNECTOR 3/4 PT STRAIGHT 69-1 P0965069-1 MOTOR FAN COVER
27 P0965027 HOSE 1/4" X 21-11/16 69-2 P0965069-2 MOTOR FAN
28 P0965028 T-FITTING 1/4 PT 69-3 P0965069-3 JUNCTION BOX
29 P0965029 HOSE 1/4" X 8-11/16" 69-4 P0965069-4 BALL BEARING 6305ZZ
30 P0965030 HOSE FITTING 1/4 NPT (MALE) 70 P0965070 HEX BOLT 5/16-18 X 1-1/2
31 P0965031 BALL DRAIN VALVE 1/4 PT 71 P0965071 LOCK NUT 5/16-18
32 P0965032 ELBOW FITTING 1/4 PT 90 DEG BARBED 72 P0965072 HEPA FILTER 457 X 508 X 150MM
33 P0965033 ELBOW FITTING 1/4 PT X 1/4 NPT 73 P0965073 FILTER CAGE
34 P0965034 HOSE FITTING 1/4 NPT (FEMALE) 74 P0965074 KNOB BOLT 1/4-20 X 3/4, 6-LOBE, D35
35 P0965035 COMPRESSION FITTING 1/4PT X 8MM 75 P0965075 TABLE GRATE W/HOLES (LEFT)
36 P0965036 CONTROL VALVE SHAKO MSV9832-02PBB 76 P0965076 TABLE GRATE W/HOLES (RIGHT)
37 P0965037 FITTING 1/4 PT X 5/16" 77 P0965077 SIDE DOOR (LEFT)
38 P0965038 MUFFLER 1/4 PT 78 P0965078 SIDE DOOR (RIGHT)
39 P0965039 CAP SCREW M5-.8 X 12 79 P0965079 BACK WALL
40 P0965040 LATCH BASE 80 P0965080 HINGE
41 P0965041 FENDER WASHER 1/4 81 P0965081 STRIKE PLATE SIDE DOOR
42 P0965042 HEX BOLT 1/4-20 X 3/4 82 P0965082 TOP COVER
43 P0965043 FILTER ALUMINUM MESH 630 X 285 X 22MM 83 P0965083 WORK LIGHT ASSEMBLY GOLDEN GWDE120
44 P0965044 AUX POWER CONTROL BOX ASSEMBLY 84 P0965084 WORK LIGHT CLAMP
44-1 P0965044-1 ON/OFF SWITCH JI-HONG J9301A 20A/125V 85 P0965085 ADJUSTABLE FOOT M16-2 X 150
44-2 P0965044-2 CIRCUIT BREAKER ZE-700S-7 250VAC 7A 86 P0965086 HEX NUT M16-2
44-3 P0965044-3 RECEPTACLE 5-15 125V 15A 87 P0965087 TABLE PANEL GASKET
44-4 P0965044-4 TAP SCREW 5/32 X 1 88 P0965088 MAINTENANCE DOOR GASKET
44-5 P0965044-5 CONTROL BOX COVER 89 P0965089 TABLE PANEL W/HOLES
44-6 P0965044-6 CONTROL BOX HOUSING 90 P0965090 HANDLE
45 P0965045 PHLP HD SCR 10-24 X 5/8 91 P0965091 HEX NUT 10-24
46 P0965046 PIVOT FRAME (LEFT) 92 P0965092 L-HANDLE SPRING PLUNGER
47 P0965047 PIVOT FRAME (RIGHT) 93 P0965093 ACORN NUT 5/16-18
48 P0965048 LATCH PLATE 94 P0965094 FENDER WASHER 5/16
49 P0965049 KNOB BOLT 5/16-18 X 1, 5-LOBE, D20 96 P0965096 PIPE 3/4 PT X 1-3/16"
50 P0965050 CANISTER FILTER 97 P0965097 SPACER
51 P0965051 MAINTENANCE DOOR 98 P0965098 THUMB SCREW M6-1 X 30
52 P0965052 HINGE 99 P0965099 STRAIN RELIEF TYPE-3 PG13.5
53 P0965053 FLANGE NUT M5-.8



Model G0965 (Mfd. Since 04/23) -51-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Labels & Cosmetics (Front)

INJURY HAZARD!

WARNING!

Do not open door 
while machine is 
connected to power 
or impeller is in 
motion.

 
AI

R PULSE CLEAN 
  

Max. Receptacle Load: 7A

G0965

MODEL G0965
2 HP EXTREME-SERIES METAL/
GRINDING DOWNDRAFT TABLE

Specifications WARNING!

Date

Mfd. for Grizzly in Taiwan

S/N

Motor: 2 HP, 230V/460V, 3-Phase, 60 Hz
Prewired Voltage: 230V
Full-Load Current Rating at 230V: 6.6A
Full-Load Current Rating at 460V: 3.3A
Auxiliary Power Req.: 120V, 1-Phase, 60 Hz
Max. Auxiliary Full-Load: 7A
Table Size: 35-5/8" x 44"
Table Load Capacity: 1543 lbs.
Air Suction Capacity: 1350 CFM
Filter 1: Spark Arrestor, Aluminum Mesh
Filter 2: 0.2–2 Microns @ 95%, Canister Filter
Filter 3: 0.3 Microns @ 99.99%, HEPA Filter
Filter Replacements: T33835, T33836, T33837
Max. Air Supply Pressure: 90 PSI
Air Input Connection: 1/4" NPT Industrial
Air Output Connection: 1/4" NPT Industrial
Weight: 776 lbs.

To reduce risk of serious personal injury when using this machine:
 1. Read and understand owner’s manual before operating.
 2. Always wear approved eye protection and respirator and any additional personal 

protective equipment required by operation and attachment tools.
 3. Only plug power cord into a grounded outlet.
 4. Never use machine to collect combustible or explosive metal dust (such as 

aluminum or magnesium), wood chips, sawdust, or other ordinary combustible 
materials!

 5. Always disconnect power and bleed air from air components before servicing or 
cleaning, and make sure impeller stops before opening door or removing covers.

 6. Do not exceed air supply rating or maximum weight capacity.
 7. Monitor pressure gauge, and replace filters when gauge exceeds 6 inAq.
 8. Handle used filters carefully, and follow EPA guidelines for disposal.
 9. Keep hands, long hair, and loose clothing away from inlet.
 10. DO NOT adjust or remove air safety relief valve, modify machine, or use without 

filters in place.
 11. Always use a brush or vacuum to clear metal chips or dust; DO NOT use your 

hands, rags, or compressed air.
 12. Inspect compartments after use for fire hazards and smoldering combustibles. 
 13. Never leave machine unattended during operation.
 14. DO NOT expose to rain or use in wet locations.
 15. Do not use if cord, plug, or any other electrical equipment becomes 

damaged—promptly repair!
 16. Inspect air supply components for damage, leaks, weakness, looseness, or 

excessive wear. Repair/replace defective items before attaching air supply.
 17. Drain moisture from air tank after each use and promptly replace a damaged tank. 

DO NOT attempt to weld on, modify, or repair tank.
 18. DO NOT operate under influence of drugs or alcohol, or if tired.
 19. Prevent unauthorized use by children or untrained users; restrict access or 

disable machine when unattended.

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine. 

To get a new manual, call 
(800) 523-4777 or go to 
www.grizzly.com.

WARNING!

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

WARNING!

WARNING!

EYE/LUNG INJURY 
HAZARD!

Always wear safety 
glasses and a 
respirator when 
using this machine.

WARNING!
FIRE/EXPLOSION 

HAZARD!
Do not use machine 
to collect 
combustible or 
explosive metals.

101

102

103 104

105

106

107

108

109

102

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 P0965101 MODEL NUMBER LABEL 106 P0965106 GRIZZLY LOGO PLATE
102 P0965102 ELECTRICITY LABEL 107 P0965107 CLOSE DOOR LABEL
103 P0965103 AIR PULSE LABEL 108 P0965108 EXTREME SERIES LABEL
104 P0965104 COMBO WARNING LABEL 109 P0965109 MAX LOAD LABEL
105 P0965105 MACHINE ID LABEL
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AMPUTATION 
HAZARD!

DO NOT place 

hands near inlet 

during operation!

WARNING!

 ROTATION

This machine is prewired for 230V 
operation. To operate at 460V, 
follow critical voltage conversion 
instructions in the user manual 
included with this machine. 
Failure to follow these instructions 
will damage the machine and void 
the warranty!

230 VOLT

201

202

203

204

Labels & Cosmetic (Rear)

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 P0965201 ROTATION DIRECTION LABEL 203 P0965203 ELECTRICITY LABEL
202 P0965202 AMPUTATION HAZARD LABEL 204 P0965204 230 VOLT LABEL

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.


